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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINGTO EN10204 TYPE 3.1) 

ASEGURAMIENTO D E  CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LlSTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN 1N ONE OR MORE OF THE 

. , FOLLOWlNG STANDARDS LAST EDITLON: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE O I S E ~ ~ A W ,  PABRICAW Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS M UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTlON AND TESTING AP16D - PlPELlNE VALVES - CATE, PLUG. BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSIB16-10 - FACE TO FACE AND END TO END DIMENSLONS OF VALVES ANSl B16-11 - FORGED FíITINGS, SOCKET - WELDING AND THREADED 
ANSI BL6-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

SIDE (LADO)- 
?,H,!,L,? 1 74% 1 1 2 
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Part No. AC041A08MAA8300000 e 
(Código) 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 Descriution 

Descripción CAST STEEL CATE VALVE 150 CLASS 
( V A L W L A  COMPUERTA D E  ACERO FUNDIDO CLASE 150) 

VaLVEWíFA W W  EMISSION CONTROL (SO PPM'S MUL)<VaLVL%A SUMINISTFVSBA CON CONTROLDE BAJAS 
EMISIONES PUCI~IVAS 150 PPM'S m.) ) 

p$E:g,&F,$,T 

HYDROSTATIC ( P S ~  
(HiDROsTATICA) 

PNEUMATIC (PSn 
WEUMATICA) 

MECHANICAL TESTS 

L 

TENS YlELD ELG RED BHN 

+ 
KPSI KPSl % Yo 

CVNtZ IST 2ND 3RD AVC 

76.56 49.01 29 45 164 

77.29 45.53 33 57 161 

99.76 71.48 23 42 226 

FAClO-21 REY "3' 

CHEMICaL COMPOSITION (%) COMPOSICI~N QUlMlCA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

Y~landb%'onciano 

ITEM HEAT NO. MATERIAL 
IPARTS) (COLADA) (ASTM) 

BODY XS324 ASTM A-ZIóNCB 
CUERPO 

BONNET WH24515 ASl'MA-216NCB 
BONRE 

WEDGE WH81617 ASTMA-217iCAIS 
DISCO 

V Cb c Mn P S s i  Ni CT M0 CU 
0.189 0.860 0.033 0.018 0.360 0.034 0.024 0.026 0.064 0.004 

No&ted to (Nomalilado a) 930 Temwr lo (Temple a) 650 Cwled in air. (Enfriado en a&.) 

0.187 0.946 0.019 0.010 0.500 0.041 0.042 0.021 0.023 0.005 
Nomalizatai lo (Normalizado a) 930 Temwr to (Temple a) 650 Cooled in ak. (Enfriado en =M.) 
0.138 0.732 0.037 0.017 0.494 0.108 13.740 0.052 0.025 0.026 

Normalirado a (Normalilated lo) 955 Temple a (Tem~er 10) 630 E h d o  en a&. (Cwled in air) 
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